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1. Scope

This guideline applies to-

SITE: Primary and Secondary care settings within Hywel Dda University Health Board (HDUHB).
STAFF: clinicians, pharmacists, nursing and non-medical prescribing staff.

PATIENTS: All adult patients with Type 2 diabetes Mellitus.

2. Aim of Guideline

This guideline for Type 2 diabetes mellitus has been developed to ensure that evidence-based
medicines are used to optimise the treatment of adult patients with Type 2 Diabetes Mellitus
(T2DM) throughout Hywel Dda University Health Board.

3. Objectives
The key objectives are:

To provide guidance for the pharmacological management of Type 2 Diabetes Mellitus.

To assist evidence-based prescribing and the appropriate use of medicines inType 2
Diabetes Mellitus.

To provide a repository of currently recommended patient information resources to be used
by diabetes practitioners in HDUHB.

4. Pharmacological management of Type 2 Diabetes Mellitus Guideline
Refer to Appendices 1 to 9:

CoNorwWNE

Type 2 diabetes Mellitus guideline

Lifestyle Measures

Patient resources

Management of T2DM in frail/ elderly patients.

Insulin use ready-reckoner

List of available insulins

GLP-1 Agonists

Self-monitoring of blood glucose

Hypertension guidelines for patients with diabetes (NICE)

5. Guideline Implementation

6.

The guideline available on Hywel Dda University Health Board intranet
The Diabetes/ Endocrine teams and Medicines Optimisation team will make Clinicians,
Pharmacists, Nursing and Non-Medical Prescribing staff aware of guidance.

Monitoring of Guideline

Adherence to this guideline will be monitored through regular review of hospital discharge
information, referrals from primary care and analysis of prescribing information.

7. References

1) SIGN - Pharmacological management of glycaemic control in people with type 2 diabetes
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8227(19)31471-8/abstract [Accessed: 26 May 2020].
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13)National Institute of Health and Care Excellence (NICE) (2019) Hypertension in adults:
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15)Lifestyle changes for Type 2 diabetes. Diabetes.co.uk. Available at

https://www.diabetes.co.uk/lifestyle-changes-for-type2-diabetes.html Accessed 03/08/2020

16)Trend Diabetes website https://trend-uk.org/ (registration required)

Database No: 918
T2DM guideline (version 2)
Please check that this is the most up to date version of this written control document


http://howis.wales.nhs.uk/sitesplus/documents/862/Guidelines%20for%20Home%20Blood%20Glucose%20Monitoring%20HDUHB%20v2%200%20Final%20February%202016.pdf
http://howis.wales.nhs.uk/sitesplus/documents/862/Guidelines%20for%20Home%20Blood%20Glucose%20Monitoring%20HDUHB%20v2%200%20Final%20February%202016.pdf
https://www.sps.nhs.uk/wp-content/uploads/2017/01/GLP-1-analogues.pdf
https://www.sps.nhs.uk/wp-content/uploads/2017/01/GLP-1-analogues.pdf
https://www.guidelines.co.uk/diabetes/guideline-for-the-managed-introduction-of-biosimilar-basal-insulin/454932.article
https://www.guidelines.co.uk/diabetes/guideline-for-the-managed-introduction-of-biosimilar-basal-insulin/454932.article
https://www.gov.uk/diabetes-driving
https://trend-uk.org/injection-technique-matters/
https://www.sps.nhs.uk/articles/answers-to-commonly-asked-questions-about-biosimilar-versions-of-insulin-glargine/
https://www.sps.nhs.uk/articles/answers-to-commonly-asked-questions-about-biosimilar-versions-of-insulin-glargine/
https://www.ahajournals.org/doi/10.1161/JAHA.119.014908
https://www.diabetesresearchclinicalpractice.com/article/S0168-8227(19)31471-8/abstract
https://www.diabetesresearchclinicalpractice.com/article/S0168-8227(19)31471-8/abstract
https://www.nice.org.uk/guidance/NG136
https://www.mims.co.uk/clinics/diabetes
https://www.diabetes.co.uk/lifestyle-changes-for-type2-diabetes.html
https://trend-uk.org/

Hywel Dda University Health Board

8. Appendix 1 - Type 2 diabetes Mellitus guideline
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INITIAL THERAPY
In ADDITION to comprehensive

SET GLYCAEMIC TARGET:

HbA1c <7% (53 mmol/mol) OR INDIVIDUALISED AS AGREED

CVD, HF and CKD risk factors need to be considered
independently of HbAlc.

If BMI>40kgm consider referral to level 3 obesity service.
HDUHB preferred options:

lifestyle measures .(weigh’F . USUAL APPROACH ' ALTERI\.IATIVI-; APPROACH: .
management and physical activity) if Gl symptoms with or intolerant to metformin
METFORMIN* ¢ SGLT2-inhibitor (CVD, HF,CKD benefit
Useful where risk of cVD (Cana, Dapa- and Empagliflozin are licensed for
monothera
CV BENEFIT Yes DPPa inhis;’t)or
HYPOGLYCAEMIA RISK Low (Lina-, Saxa-, Sita- and Vildagliptin are licensed for
WEIGHT Reduction monotherapy)
MAIN ADVERSE EVENTS Gastrointestinal *Sulfonylureas (SU)
IN CKD STAGE 3A (eGFR 45-59ml/min) Maximum 2g daily e Pioglitazone

o Sulfonylurea - Gliclazide

e SGLT2 inhibitor —Canagliflozin, Dapagliflozin, Empagliflozin

o DPP4 inhibitor - Alogliptin, Linagliptin, Saxagliptin, Sitagliptin.
e GLP-1 RA — Dulaglutide, Liraglutide, Semaglutide (oral+inj),

o Biosimilar insulin glargine: Abasaglar or Semglee.

». A 0
ADD O 0 = = eq o

Add one of:

SGLT2 Inhibitor*

OR DPP-4 Inhibitor* OR

Pioglitazone* OR

Useful where risk of

CVD, HF or CKD.

CV BENEFIT Yes (Cana, Dapa-, Empagliflozin) No Probable (but fluid retention) No
HYPOGLYCAEMIA RISK Low Low Low High
WEIGHT Loss Neutral Gain Gain

MAIN ADVERSE EVENTS Genital fungal infections & UTIs Few Oedema / fractures® Hypoglycaemia

IN CKD STAGE 3A (eGFR 45-59ml/min)

Do not initiate (except Canagliflozin)?

Reduce Dose*(except Linagliptin)

Dose unchanged

Careful monitoring?*

OND A 0
ADDITION to lifestyle measure
ORAL AGENTS ->

Q
ot red g targe plA o} O Ol) dlte

Add EITHER an additional Oral Agent from a different class OR an Injectable Agent (GLP-1 or Insulin)

SGLT2 Inhibitor* OR || DPP4-Inhibitor* OR

Pioglitazone* OR | Sulfonylurea*

INJECTABLE AGENTS -
(Semaglutide available as oral + inj)

If BMI > 30kg/m?
GLP1- Agonist*

If BMI < 30kg/m?
Basal Insulin*

Useful where risk of CVvD Notes: e Notes: Inject before bed
CV BENEFIT Yes (Sema?’-, Lira'!- and Dulaglutide??) . Stop; DPP4 inhibitor No e Use isophane (NPH) insulin or longer
HYPOGLYCAEMIA RISK Low . . Highest acting analogues according to risk of
o Consider reducing sulfonylurea - . 9
WEIGHT Loss . ) Gain hypoglycaemia
- - e Continue metformin - . L
MAIN ADVERSE EVENTS Gastrointestinal Hypoglycaemia * Can continue metformin, pioglitazone,

IN CKD STAGE 3A (eGFR 45-59ml/min)

Dose Unchanged’

Can continue pioglitazone
Can continue SGLT2 inhibitor

Dose Unchanged?® .

DPP4 Inhibitor or SGLT2 inhibitor
Can reduce or stop sulfonylurea

THIRD INTENSIFICATION

In ADDITION to lifestyle measures

If not reaching target HbAlc after 3-6 months, review adherence: then

Add additional agents from Second Intensification options (consider specialist input if needed).

*Continue medication at each stage if either individualised target achieved or HbA1c falls more than 5.5mmol/mol in 3-6 months. Discontinue if target not reached.

1. Consider dose reduction. 2. Do not delay if first-line options/ inappropriate 3.See BNF: 100mg canagliflozin can be started (from 45ml/min) or (from 30ml/min if ACR>300mg/g), other specific agents can be continued at reduced
dose 4. See BNF: no dose reduction required for linagliptin 5.Pioglitazone is contra-indicated in people with (or history of) heart failure or bladder control 6.Do not combine dapagliflozin with pioglitazone 7.Caution with exenatide when
eGFR<50ml/min/. 8.Adjust according to response. 9. Driving, occupational hazards, risk of falls, previous history. ABBREVIATIONS: CKD 3A = chronic kidney disease stage 3A (estimated glomerular filtration rate 45-59 ml/min/1.73 m2)

CVD = Cardiovascular Disease. 10. CVD benefit proven for injection only. 11. Only proven for 1.8mg 12. Evidence for primary and secondary CVD prevention

© RIJ/RB August 2020
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Key considerations to support drug selection (check BNF/ SPC for more in-depth prescribing info.)

Effect

DRUG Hypo on eGFR & dose Safety Cost per 28 days (Prices May
risk . reduction Considerations 2020 Drug Tariff)
weight
500mg - £1.36,
9 . 850mg-£1.34
2 MEtform'f‘ Cautiont cenal imoat 500mg MR - £4.00, 750mg MR
% (CVD benefits) | ===| === aution enal impairment +1000mg MR - £6.40,
I 500mg/5ml- £6.75 150ml
1000mg/5ml - £24.00 150ml
E 40mg - £1.51, 80mg — £1.07
> n . b . .. e _ _
§ S Gliclazide T 1 Caution Porphyria, DKA, Driving® |30mg MR - £2.81 60mg MR
é £4.77
CCF (NYHA stages | to IV),
& o , fluid retention 1>mg - £1.41
N Pioglitazone -—1 7 No caution . 30mg - £1.55
- Bladder cancer, hepatic
45mg - £1.82
impairment, DKA
6.25mg (<30ml/min)
Aloglintin 12.5mg (30-50ml/min)| CCF (caution NYHA class lll-IV) |  6.25mg, 12.5mg, 25mg -
&lip 7| 777 | 25mg(>50ml/min) Pancreatitis £26.60
Caution
< £ Linagliptin — --- No caution Pancreatitis 5mg - £33.26
e
& 35 2.5 mg (<45ml/min) ,
0 < . . CCF (caution NYHA class lII-1V)
5 Saxagliptin -—-| ---] 5mg(245ml/min) . £31.60 — all strengths
. Pancreatitis
Caution
25mg (<30ml/min)
Sitagliptin >0meg (230- 44mI/min) Pancreatitis 25mg, 50mg, 100mg - £33.26
_— _— mg, 50mg, mg - .
glp 100mg (=45ml/min) & & &
Caution
50mg (<50ml/min)
Vildagliptin ===| === 100mg (>50ml/min) Pancreatitis 50mg - £33.35
Caution
Caution (100mg can | Genital fungal infections
" .
§ Canagliflozin L 4:e :r/utlhated frfom + UTI, DKA, Fournier’s 100me. 300 £36.59
= X - . mg, mg - .
S (CVD benefits) m r.mn).or( r.om gangrene® Lower limb g g
= 30ml/min with urinary .
f‘ ACR > 300 mg/g) amputations
% Dapagliflozin Caution* (do not
@ pagiirioz ——=| 1 [nitiate if <60ml/min)| _ o 5mg, 10mg - £36.59
(CVD benefits) , .| Genital fungal infections +
Stop if <45ml/min -
— UTI, DKA, Fournier’s
o Caution® (do not
Empagliflozin o . gangrene®
(CVD benefits) |~ 1l linitiate if <60ml/min) 10mg, 25mg - £36.59
Stop if <45ml/min
Genital fungal infections +
Caution® (do not UTI, DKA, Fournier’s
Ertugliflozin --=| | [initiate if <60ml/min)[ gangrene® Lower limb 5mg, 25mg - £29.40
Stop if <45ml/min amputations’

L
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Dulaglutide (w)
5 ;:' (ev(iS;/nDceb:or:i)f:;)ary . Caution® (do not use Pancreatitis, severe Gl £73.25/ 4 pens (28d)
5 9 if <15ml/min) disease 0.75mg/0.5ml + 1.5mg/0.5ml
] ﬁ + secondary CVD
g 3 prevention)
: _;: Exenatide | Caution® do not use Pancreatitis, severe Gl 10micrograms £81.89, 2mg
] o (bd or w) if <30ml/min) disease MR £73.36
Z | Liraglutide (d)
(Secondary CVD No caution Pancreatitis, severe Gl disease, 1.2mg OD dose - £78.48
. . -1 1l . 1.8mg OD dose £117.72
previn8t|on)W|th (except end stage) [thyroid disease CI NYHA class IV (1.8mg not cost effective)
.8mg
Semaglutide
inject(w)+oral(d)
(Secondary CVD No caution Pancreatitis, severe Gl £73.25 —inj., all strengths
prevention proven | H (except end stage) | disease. CI NYHA class IV | £73.25-oral, all strengths
with injectable
only)
< Caution )
Z nsuin T s Driving’ sl and dosecheck BNF.
= metabolism

Key
aCaution — stop if eGFR<15ml/min

bCaution — contra-indicated/ stop if eGFR<30ml/min

‘Dose reduction required in eGFR <45ml/min, stop if eGFR < 30ml/min — see BNF or SPC

dEfficacy depends on good renal function. Reduce dose if eGFR<60mI/min, stop if eGFR < 45 ml/min.
€See DVLA requirements for appropriate advice, occupational hazard may also be an issue

Toe and Midfoot amputation. Advise patients on routine preventative footcare

8Fournier’s gangrene (necrotising fasciitis of the genitalia/perineum) is a rare side-effect of all SGLT2 inhibitors that
may be preceded by urogenital infection or perineal abscess. Advise patients to seek urgent medical attention if they
experience severe pain, tenderness, erythema, or swelling in the genital or perineal area, accompanied by fever or
malaise. See MHRA Alert Feb 2019.

Cardiovascular disease (CVD)—defined as acute coronary syndromes (ACS), a history of myocardial infarction (Ml),
stable or unstable angina, coronary or other arterial revascularization, stroke, transient ischemic attack, or
peripheral arterial disease presumed to be of atherosclerotic origin

Established CVD disease (indicators of high CVD disease risk: age =55 years + LVH or coronary, carotid, lower
extremity artery stenosis >50%)

Heart Failure (HF) particularly Heart Failure with reduced Ejection Fraction (HFrEF (LVEF <45%)

Chronic Kidney Disease (CKD) Specifically CKD with eGFR 30-60 ml/min/1.73 m2 or UACR >30 mg/g, particularly
UACR >300 mg/g

mmol/mol | 20| 25| 30| 35| 40| 45| 50| 55| 60| 65| 70| 75| 80 | &5 90 95

HbAlc

% 40/44/149|54|58|63|67|72|76|81|86]9.0|95]9.9)10.4|10.8
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9. Appendix 2 - Lifestyle Measures

Lifestyle measures (from diabetes.co.uk)

The recommended lifestyle interventions include:

e Taking 2.5 hours each week of moderate intensity physical activity or one hour and 15 minutes of
high intensity exercise.

e Losing weight gradually to achieve a healthy BMI

e Replacing refined carbohydrates with wholegrain foods and increase intake of vegetables and other
foods high in dietary fibre.

e Reducing the amount of saturated fat in the diet.

e Employing stress management techniques, such as mindfulness, to reduce stress levels.
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10.Appendix 3 — Patient resources
e Pocket Medic http://www.diabeteswales.org.uk/en/pocket-medic.htm

e Trend Diabetes website — resources https://trend-uk.org/resources/

65+ vears old: keeping well with your type 2 diabetes

Diabetes and Emotional Well-being

Diabetes and enteral feeding

Diabetes and pancreatic exocrine insufficiency

Diabetes and the menopause

Diabetes and travel

Diabetes and your kidneys
Diabetes safe driving and the DVLA
Diabetes — Hypoglycaemia explained

Keeping safe with insulin therapy

Looking after your feet when you have diabetes

Managing mealtime insulin

How to reduce the risk of genital fungal infection

o 0 O 0O O O 0o o 0 o O o0 o

Type 2 Diabetes and steroid tablets
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11.Appendix 4 - Management of T2DM in frail/ elderly patients.
Management of T2DM in frail/ elderly patients.

Frailty assessment pathway in diabetes'?.

Frailty Assessment Pathway in Diabetes

Patient-related symptoms / concerns
Falls
Mobility ch.
Post-hospital

Weight

Primary Care M Diabetes Specialist/Geriatrician

Assessment procedures + Comprehensive assessment of Assessment procedures
+  Chinical review Functional Status Clanical review
Am Gait Speed + Confirmation of Frailty diagnosis *  Fried Score
Get Up and Go Test * Review of Glycaemic Goals *  Frail Score
Electronic Frailty Index + Exclude vascutar and neuropathic + SPPB
(eF1) or similar tool causes of mobility impairment *  Grip strength
*  4m Gait Speed
Confirm or exclude presence of . Diagnosis of sarcopaenia (dexa scan)
Frailty : *  Evaluate and/or exclude peripheral neuropathy
[monofilament oe vibration percoption)
Evaluate PVD and referral for further assessment
4 If required = (Epidemiological evidence suggests utity of
Inmal M anagement Pla n ABP! even i the absence of symptoms)

Abbrrviabons

VDL - imArumental sctivities of daiy

g -
SPPE - Shart phwsical perfonmance Promote Positive Lifestyle intervention with regular exercise
batrary Nutritlonal Assessment and exclude vitamin D deficiency

ABP - avdde-brechisl pressue index

V- P g Review glucose control and medications according to functional status

FIGURE 1 An implementable trailty assessment scheme. IADL, instrumental acrivities of daily living; SPPB, short physical performance bartery;

ABPL, ankle brachial pressure index; PVD peripheral vascular disease.

Key features of a modern-day diabetes service for older people.
e Inter-professional activity leading to an agreed diabetes and frailty care plan

¢ A medication risk minimisation strategy to decrease unwanted adverse drug events, hospitalisation and
hypoglycaemia

* An active deprescribing policy that avoids over-prescribing of glucose-lowering and other medications
without compromising patient safety

* A review of diabetes and frailty status at the time of care home residency

e Use of additional outcomes of clinical care that can form the basis of multi-professional audit (and
national audits of care) and be more aligned with the needs of the older adult with diabetes, e.g. quality
of life, change in functional status, falls rate, admissions to hospital for hypoglycaemia.
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De-escalation threshold Treatment Target
Threshold Suggested interventions Targets Interventions
The fit older | 53mmol/mol Evaluate long-acting sulfonylurea | 58mmol/mol | Avoid initiating new agents
adult with (7.0%) and insulin therapy that may (7.5%) that may cause
diabetes cause hypoglycaemia. Consider hypoglycaemia or
appropriate dosage in setting of exaggerate weight loss.
renal function.
Moderate 58mmol/mol Discontinue any sulfonylurea if 64mmol/mol | DPP-4 inhibitors and
severe frailty | (7.5%) HbA1c below threshold. Avoid (8.0%) longer acting insulins have
TZD’s because of risk of heart demonstrated safety.
failure. Cautious use of insulin and TZD’s may increase risk of
metformin mindful of renal heart failure. SGLT-2
function. inhibitors may provide
additional benefit in
people with heart failure
but also exacerbate
symptoms of diabetes.
Very Severe | 64mmol/mol Withdraw sulfonylureas and 70mmol/mol DPP-4 inhibitors at renally
frailty (8.0%) short-acting insulins because of (8.5%) appropriate dose for those
risk of hypoglycaemia. Review close to target. Consider
timings and suitability of NPH once-daily morning NPH
insulin with regard to risk of insulin or analogue
hypoglycaemia. Therapies that alternatives if symptomatic
promote weight loss may nocturnal hyperglycaemia.
exacerbate sarcopenia. Educate carers and
relatives regarding risk of
hypoglycaemia.

HbA1C= glycated haemoglobin. TZD=Thiazolidinediones (pioglitazone). DPP-4= dipeptidyl-4. SGLT-2=sodium
glucose co-transporter-2. NPH=Neutral protamine Hagedorn.

Strain W, Hope S, Green A, Kar P, Valabhji J, Sinclair A. Type 2 diabetes mellitus in older people: a brief statement
of key principles of modern day management including the assessment of frailty. A national collaborative
stakeholder initiative. Diabet Med 2018; 35 (7): 838-845.
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12. Appendix 5 - Insulin use ready-reckoner

Insulin use ready-reckoner - Calculation Chart for the Monthly amount of insulin to be prescribed in
relation to daily dose taken (for 100units/ml insulin only).

Daily dose With air shots No. of units used No. of 3ml No. of units No. of 10ml vials
used when per month with air | cartridges or pens required per needed per
changing pen shots (pens and needed per month with no monthly
needles. Daily cartridges) monthly air shot (syringes) | prescription (1000
units. prescription units) No air shot
(contain 300 units) required.

10 units 22 616 2 280 1 will last 3 months
20 units 32 896 3 560 1

30 units 42 1176 4 840 1

40 units 52 1456 5 1120 2

50 units 62 1736 6 1400 2

60 units 72 2016 7 1680 2

70 units 82 2296 8 1960 2

80 units 92 2576 9 2240 3

90 units 102 2856 10 2520 3

100 units 112 3136 11 2800 3

110 units 122 3416 12 3080 4

120 units 132 3696 13 3360 4

130 units 142 3976 14 3640 4

140 units 152 4256 15 3920 4

150 units 162 4536 16 4200 5

Insulin calculation will be needed for each type of insulin used. At times of sickness, infection, pregnancy, steroid treatment,
more insulin will be required for that period. People with type 1 and type 2 diabetes who vary insulin dose with meals will
need enough to cover the average amount taken each month.
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13.Appendix 6 - List of available insulins

List of commercially available insulin (correct as of August 2020'4)

. . Onset Peak activity Duration of action
Preparation Manufacturer | Species Form
(approx.) (approx.) (approx.)
Hypurin Porcine Wockhardt | Porcine Vial, C2 30min-1hr 1.5-4.5hr 6-8hr
Neutral
. Novo Nordisk | Human Vial <30min 1.5-3.5hr 7-8hr
Actrapid
Humulin S Lilly Human Vial, C3 30min-1hr 1-6hr 6-12hr
Insuman Rapid Sanofi Human | Pen, C4, C5 <30min 1-4hr 7-9h
Apidra . Human Vial, Pen, . .
. . . Sanofi 10-20 min 55min 1.5-4hr
c (insulin glulisine) analogue C4, C5.
o
P . Human Vial, Pen,
3 Fiasp Novo Nordisk 4min 1-3hr 3-5hr
=S . ; analogue C1
p (insulin aspart)
3 Human
2 Humalog Lilly | Vial, PenC3|  15min 1.5hr 2-5hr
© (insulin lispro) ahalogue
5
2 Human | Vial, Pen,
= . , Sanofi 15min 1.5hr 2-5hr
Insulin Lispro Sanofi analogue c5
. . Human Vial, Pen, .
Lyumjev Lilly 20min 1-3hr Shr
. . analogue Cc3
(insulin lispro)
. Human Vial, Pen, .
NovoRapid Novo Nordisk 10-20min 1-3hr 3-5hr
. . analogue c1
(insulin aspart)
Hypurin Porcine Wockhardt | Porcine Vial, C2 <2hr 4-12hr 24hr
30/70
Lill H vial, Pen, in-1h 1-12h 22h
Humulin M3 illy uman 3 30min-1hr -12hr r
_5 Sanofi Human C4,C5 30min-1hr 2-4hr 11-20hr
5 Insuman Comb 15
[J]
= . Vial, Pen, .
< | Sanofi Human 30min-1hr 2-4hr 12-19hr
= nsuman Comb 25 C4, C5.
S - - - N
o Insuman Comb 50 Sanofi Human C4,C5 <30min 1.5hr-4hr 12-16hr
<
i:gnL Lill Human Vial, Pen, 15mi >h 29h
Humalog Mix25 "y analogue c3 min r r
Lill fuman | b, c3 15mi 2h 22h
Humalog Mix50 ny analogue en, min r r
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disk Human . h h
Novomix 30 Novo Nordis analogue Pen, C1 10-20min 1-4hr 24hr
Hypurin Porcine Wockhardt | Porcine Vial, C2 <2hr 6-12hr 18-24hr
£ Isophane
2
= Lill H Vial, Pen, 1 2 omin-1h 1-8h 22h
T s Humulin | illy uman - min-1hr -8hr r
@ < Novo Nordisk | Human | Vial, C1,D <1.5hr 4-12hr 24hr
S Insulatard
s
2 . Vial, Pen,
= Insuman Basal Sanofi Human <lhr 3-4hr 11-20hr
C4, C5.
Abasaglar . Human .
. . . Lilly Pen, C3 30min-1hr - 24hr
(insulin glargine) analogue
Lantus . Human Vial, Pen, .
. . . Sanofi 30min-1hr - 24hr
c (insulin glargine) analogue C4, C5
o
B Levemir . Human .
b . . . Novo Nordisk Pen, C1, D 30min-1hr - 24hr
c (insulin detemir) analogue
£ Semglee Human )
S . ) . Mylan Pen 30min-1hr - 24hr
& (insulin glargine) analogue
& Toujeo
F= . . . . Human .
Q (insulin glargine Sanofi Pen 30min-1hr - 24-36hr
kA ) analogue
c 300 units/ml)
o
- Tresiba
(insulin degludec . Human .
Novo Nordisk Pen, C1,L | 30min-1.5hr - >42hr
100 and 200 analogue
units/ml)

L=prefilled combination pen with Liraglutide.

C=cartridge, C1=compatible with Novopen range, C2=compatible with Autopen Classic, C3=Compatible with Humapen Luxura
HD +Humapen Savvio, C4=compatible with Autopen 24, C5=compatible with Allstar Pro + JuniorSTAR, D=Innolet device,
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14. Appendix 7 - GLP-1 Agonists (from MIMS June 2020)

Studied as combination therapy
Generic Dosing ;2?':;:: With With With With With insuli Cardiovascular C:esrtéfsi)
it I % it ith insulin :
(brand) frequency therapy | metfor pioglitazone |Sulfonylurea SGLT2i (+/- (+/- benefits days
min (+/- . (+/- . metformin) | metformin)
metformin) metformin
Prevention of
MACE**
. Evidence for primary
Dulaglut I
ulagu ide Weekly . . . . . X (bas_a " |and secondary CVD 73.25
(Trulicity) prandial) .
prevention
Reduction in systolic
BP
Exenatide Reduction in systolic
(Bydureon) Weekly . o o . ¢ (basal) Bp 73.36
£ . Twi
("Bey":tttf)e d"av:f; . . . « (basal) |- 76.43
) Prevention of MACE | Mainten
. . (studied and expanded ance
Liraglutide . with * (basal, Ipjace*+
) Daily . . - . i . . treatmen
(Victoza) rosiglitazon biphasic) ]
Reduction in systolic | t: 73.25~
e + met)
BP 109.87
Mainten
Lixisenatide Dail . . .  (basal) Reduction in systolic ance
(Lyxumia) y and diastolic BP treatmen
t:57.93
utid Prevention of MACE
Semaglutide
(Ozempic) Weekly ° * * * * (basal) |Reduction in systolic | 7325
BP
Semaglutide Oral . . . . . . Reduction in systolic |73.25 all
(Rybelsus) (daily) BP strengths

*Consider reducing the dose of sulfonylurea or insulin.

**MACE (major adverse cardiovascular events) are: cardiovascular-related death, non-fatal myocardial infarction
and non-fatal stroke. Expanded MACE are: MACE plus unstable angina leading to hospitalisation, coronary
revascularisation, and hospitalisation due to heart failure.

e All GLP-1 agonists promote weight loss and reduce HbA;.. NICE recommends that treatment with a GLP-1
agonist is continued only if HbA;. has reduced by 1% and weight by 3% within 6 months.
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15. Appendix 8 - Self-monitoring of blood glucose

Self-monitoring of blood glucose (click to access NICE guidance)- information from NICE:

1) Take the DVLA guidance on “Assessing fitness to drive: a guide for medical professionals” into
account when advising patients with T2DM on self-testing of blood glucose.

2) Do not routinely offer self-monitoring of blood glucose levels for adults with type 2 diabetes unless:
a. The person ison insulin or
b. There is evidence of hypoglycaemic episodes or
c. The person is on oral medication that may increase their risk of hypoglycaemia while driving
or operating machinery or
d. The person is pregnant, or is planning to become pregnant.
3) Consider short-term self-monitoring of blood glucose levels in adults with type 2 diabetes (and
review treatment as necessary):
a. When starting treatment with oral or intravenous corticosteroids or
b. To confirm suspected hypoglycaemia.
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16.Appendix 9 - Hypertension guidelines for patients with diabetes (NICE)
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Hypertension in adults: diagnosis and treatment NICE [tonalinstiute o

Health and Care Excellence

Offer lifestyle advice and continue to offer it periodically

Cﬁ'lchP ABPM or HBPM Use clinical judgement for people with frailty or multimorbidity

Under Check BP at least every 5 years and Under 140/90 mmHg , .
140/90 mmHg more often if close to 140/90 mmHg 135/85 mmHg = If evidence of target organ damage, consider alternative causes

135/85to
149/94 mmHg
(Stage 1)

140/90 to
179/119 mmHg

Refer for same alist review if:

etinal he

{Thisisa v of the rec d on diagnosis and nt from NICE's guidefine on |
ABPM, ambuatary bicod pr & 8P, bicod pressure; CVD, Girdivascular disease; HEPM, hame biood pressure monitorng. | MRertension in adults. See the original guidance 3t wanw niceapubipudance/nGazs 1
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Choice of antihypertensive drug?, monitoring treatment and BP targets

Monitoring treatment

Use clinic BP to monitor treatment.

Measure standing and sitting BP in people
with:

* type 2 diabetes or

» symptoms of postural hypotension or

e aged 80 and over.

Advise people who want to self-monitor to use
HBPM. Provide training and advice.

Consider ABPM or HBPM, in addition to
clinic BP, for people with white-coat effect or
masked hypertension,

Step 1 ACEi or ARB** ccB

AN BYO

R
&
g

ACEi or ARB** cce
+ +
CCB or thiazide-like diuretic ACEI or ARB** or thiazide-like diuretic

BP targets

Reduce and maintain BP to the following
targets:

Age <80 years:

e Clinic BP <140/90 mmHg

* ABPM/HBPM <135/85 mmHg

Age 280 years:

e Clinic BP <150/20 mmHg

s  ABPM/HBPM <145/85 mmHg

-~
-
o
o |

ACEi or ARB** + CCB + thiazide-like diuretic

Alleapouad Ji Jayo

Confirm resistant hypertension: confirm elevated BP with ABPM or HBPM, check for
postural hypotension and discuss adherence

Consider seeking expert advice or adding a:

o Postural hypotension:
- -dose spironolactone’ if blood potassium level is 4.5 mmol/| .
* Base target on standing BP
e alpha-blocker or beta-blocker if blood potassium level is >4.5 mmol/| .
Frailty or multimorbidity:
Seek expert advice if BP is uncontrolled on optimal tolerated doses of 4 drugs
*» Use clinical judgement
w
‘For -amnmﬂmmmca@mﬂmﬁssm’emmn_ug_whvmﬂeﬂmmm‘vﬂﬂiﬁ.m NaCE's
p.-dﬁn-mdunm: ndnc* Klwmmfcpeoaemmr“thlhmmm dedine on ctwonic beart ta
“See MHRA drug safety on ACE irtitors and angiotessin-il receptor ant. % Ot fOF sove e PATCY, Witich states “Use in who are = preg Y A .
should be avoided unless absalutely necessary, In whith Case the potential rsks and Thould be Gscussed. ACE inhibitors and anglotensin | receptor sctagooists: use A S W 40/ iasbaoion Wiy
breastfecding and confication: ACE inititors and .znﬂ'um.n 1l mchr an!ﬂ%sm See also NICE's guldefine on Ty portension i prEgnancy.
?h Jer an ARB, in 10 an ACE mhilbxtor i aduses nCan This visual summary bullds on and updates previous work on
* At the time of whkznmwuwst 2019), nut il prepacstions of spirocciactone have 3 UK mﬁemganhakautm for this Indication. treatment pubkshed by the BIHS fformerty BHS|
Abbrevdations: ABPM, ambatatory blood p itaring: ACEL ACE inhibitor: ARB. ang in- Il receptor blodker: 8P, blood pressse. OCE. calckum-channel blocker: HEPM, hame blood peessure momntorng.

© NICE 2019 Al rights reserved. Subject to Notice of %.m
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